
 

 
Stetson Engineers Inc. 3-1 Recycle and Reuse 
February 2002  Fallbrook PUD Supplemental Study 

3.0  GENERAL WATERSHED CHARACTERISTICS  
 
The 744 square mile Santa Margarita River Basin lies within the counties of San Diego 

and Riverside in southern California.  Hydrological conditions within the basin are controlled by 
wintertime tropical and northern pacific storm events; and, to a minor degree, summer monsoon 
events.  While most of the precipitation occurs as rainfall throughout the watershed, snowfall 
may occur in the higher mountain ranges located in the upper reaches of the watershed.   The 
confluence of the Murrieta and Temecula Creeks, which drain the upper parts of the watershed, 
[...]
than 2.0 mg/l TOC, a TN concentration of less than 10 mg/l, and TDS levels less than 250 mg/l.  
It is anticipated that the water quality of the final product water will be very similar for all of the 
planned uses of the recycled water.  It is also believed that the overall water quality of the 
ground-water basin will improve over time due to the use of recycled water with a lower TDS 
than the imported water and local surface water sources currently being used for recharge.  The 



 

 
Stetson Engineers Inc. 4-11 Recycle and Reuse Study 
February 2002 Fallbrook PUD Supplemental Study 
 

improved seawater barrier will also lower the intrusion of salt water into the ground-water basin. 
(Black & Veatch, 1998) 

 
4.3.1.6 Project Costs 

 
The total estimated capital cost of this project is $383 million. Phase 1 is estimated at 

$250 million, $63 million for Phase 2 and $70 million for Phase 3.  The unit costs of water 
associated with each phase of the project are $516/AF, $462/AF, and $437/AF for Phases 1 
through 3, respectively. (Black & Veatch, 1998)  It is estimated that the total annual benefit of 
this project is approximately $40 million due to reduced reliance on the purchase of imported 
water, improvement of the quality of the ground-water basin, enhanced water supply reliability 
and drought protection, and significant cost avoidances in construction of otherwise needed 
facilities.  OCWD is also anticipating a significant amount of federal, state, and local funding for 
the project.  Expected grants are currently in the neighborhood of $57 million. 

 
4.3.2 East Valley Water Recycling Project - Los Angeles, California 

 
4.3.2.1 Project Background 

 
The East Valley Water Recycling Project (EVWRP) was initiated in response to a goal 

adopted by the L.A. City Council to reuse at least 40% of the city’s wastewater by the year 2010.  
The EVWRP will ultimately reuse up to 35,000 AFY of reclaimed water for ground-water 
recharge.  The plan is to deliver tertiary effluent via a pipeline to the Hansen Spreading Grounds. 
(WateReuse, 1999) 

 
4.3.2.2 Project Need and Objectives 

 
The city is no longer allowed to export the same quantity of water from the Mono Basin 

that it has historically.  This project will replace a portion of the lost water and will decrease the 
City’s demand for imported water from the State Project and the Colorado River.  The project 
will also help control the need for extreme conservation measures during dry years by providing 
a more reliable water supply. (WateReuse, 1999) 

 
4.3.2.3 Project Operations 

 
The project consists of two major phases: Phase IA includes construction of a large 

pipeline from the reclamation treatment plant to the Hansen Spreading Grounds and an extensive 
monitoring well system.  This phase will deliver up to 10,000 AFY to the spreading grounds.  
Phase IB consists of the construction of an additional pipeline to deliver recycled water to the 



 

 
Stetson Engineers Inc. 4-12 Recycle and Reuse Study 
February 2002 Fallbrook PUD Supplemental Study 
 

Pacoima Spreading Grounds.  Phase II of the project relates to construction of facilities such as 
pumping stations and transmission limes to deliver recycled water to irrigation and industrial 
users. (WateReuse, 1999) 

 
Tertiary treated effluent from the Donald C. Tillman Water Reclamation Plant serves 

reclaimed water source for this project.  In 1995, Water Reclamation Requirements were issued 
for a permit allowing the recharge of up to 10,000 AFY at the Hansen Spreading Grounds.  This 
permit allowed for a three year demonstration project.  The facilities required for the first phase 
of the project are now complete but operation has been delayed by the L.A. City Council (USBR 
So Cal Office website). 

 
4.3.2.4 Project Costs 

 
The construction cost for Phase IA was approximately $52 million.  This yields a unit 

water cost of $194/AF, delivered. (WateReuse, 1999)  It is important to note that LADWP has 
received a large amount of funding for this project.  To date the USBR has funded $13 million, 
50% is being funded by the State of California and only 25% of the economic burden is being 
transferred to the tax payers through rate adjustments.  Without the state and federal funding the 
unit cost of the delivered water is $478/AF. (WateReuse, 1999) The LADWP states that 
comparative costs for desalination can range from $800 to $2000/AF. (LADWP website)  

 
4.3.3 Water Repurification Project - San Diego, California 

 
4.3.3.1 Project Background and Objectives 

 
The San Diego County Water Authority (SDCWA) and the Metropolitan Water District 

of Southern California (MWD) and the USBR have proposed a surface water augmentation 
project for indirect potable reuse of reclaimed water. The source of this water is San Diego’s 
North City Water Reclamation Plant.  This project would provide up to 20,000 AFY of 
reclaimed water.  This project will reduce the City’s reliance on imported water, increase its 
reliable water supply, and provide a cost-effective source of much needed water. 

 
4.3.3.2 Project Operations 

 
The project water from the North City plant is tertiary effluent water that has been treated 

using microfiltration, reverse osmosis, ion exchange, and ozonation.  The plan is to deliver the 
reclaimed effluent from the plant to the San Vicente Reservoir where the reclaimed water will be 
blended with imported water.  The water will travel to the Alvarado Filtration Plant before it is 



 

 
Stetson Engineers Inc. 4-13 Recycle and Reuse Study 
February 2002 Fallbrook PUD Supplemental Study 
 

introduced to the potable water supply.  The project was approved for design in 1997 but was put 
on hold in 1998 due to policy and public perceptions. (WateReuse, 1999) 

 
4.3.3.3 Project Costs and Benefits 

 
The total capital cost of this project is $168 million.  This yields a unit cost for product 

water of $1060 prior to consideration of outside funding.  The City is expected to receive 
funding from federal sources, a zero interest loan in the amount of $50 million from the State 
Revolving Fund and other economic incentives for the use of reclaimed water.  After 
consideration of the available funding, the unit cost of product water is expected to be $578/AF. 
(White Paper)  The benefits associated with this project include the additional source water and 
reliability mentioned above as well as significant cost avoidance that would otherwise be needed.  
The cost avoidance includes not needing to construct and expand the current non-potable 
distribution system and the increase in collection and treatment system necessary to treat flows 
that cant be handled by the North City Plant.  (WateReuse, 1999) 

 
4.3.4 Montebello Forebay - Los Angeles County, California 

 
The County Sanitation Districts of L.A. County, L.A. Department of Public Works, and 

the Water Replenishment District of Southern California (WRD) have cooperated in the 
Montebello Forebay indirect potable reuse groundwater replenishment project since 1962.  This 
project uses tertiary treated reclaimed water to recharge the ground-water basin. The WRD is the 
largest regulated recycled water user in the state of California.  This project replenishes up to 
60,000 AFY of reclaimed tertiary water supplied by four reclamation plants.  The WRD has 
developed an intensive monitoring program which has shown that there have been no detrimental 
effects on water quality in the area due to this use of recycled water. (WRD website) 

 
4.3.5 Scottsdale Water Campus, Arizona 

 
The Scottsdale Water Campus is a true “indirect” potable reuse treatment system.  This 

system is currently the largest facility in the nation to treat wastewater effluent to drinking water 
quality for ground-water recharge.  The project was developed to meet  increased wastewater 
flows, avoid expansion of a jointly owned facility in Phoenix, provide reclaimed water for use on 
golf courses, and recharge reclaimed water to secure recharge credits as required by the 1980 
Arizona Ground-Water Management Act.  This Act requires either natural or artificial recharge 
equal to the volume of ground-water withdrawals. (Clune & Vernon, 2001) 

 
The Water Campus is a conventional activated sludge facility with a treatment capacity 

of 12 MGD.  During periods of low demand for reclaimed water, advanced treatment including 



 

 
Stetson Engineers Inc. 4-14 Recycle and Reuse Study 
February 2002 Fallbrook PUD Supplemental Study 
 

microfiltration and reverse osmosis are used to treat water used to recharge the potable aquifer 
underlying the Water Campus.  A new generation of thin composite RO membranes are used 
which provide high removal of dissolved materials at about half the normal operating pressure of 
most RO systems.  This allows the facility to conserve a lot of energy and thus reduces the 
overall cost of the system operations.  The water quality goals of the facility include reduction in 
concentrations of TOC, TDS, VOC, synthetic organic compounds, metals, disinfection 
byproducts, and microbiological compounds.  The system includes an extensive monitoring 
program with testing during various stages of treatment and at several monitoring wells 
throughout the site. (Clune & Vernon, 2001) 

 
The Water Campus is able to produce potable quality water from wastewater effluent for 

less than $1.30/1,000 gallons, which equates to about $425/AF. 
 

4.4 FALLBROOK PUD WWTP FACILITIES 
 
The Fallbrook PUD treatment plant produces an average of 2,000 AF of treated effluent 

annually.  The plant is capable of producing up to 2.7 MGD and releases at an average rate of 2.0 
MGD.  The Fallbrook PUD sells some of the effluent water to reclaimed water users while the 
remaining portion of the effluent is discharged to the Pacific Ocean at Oceanside, CA via the 
outfall pipeline.  Reclaimed water use varies seasonally and can range from 10-30% of the total 
effluent during the winter months and reach volumes greater than 60% in warmer months. The 
Fallbrook PUD's NPDES Permit states that the wastewater treatment unit operations and 
processes consist of preliminary treatment be screening , grit removal, primary sedimentation, 
biological treatment using activated sludge followed by secondary clarification, and tertiary 
treatment by flocculation, sand filtration, and chlorination. 

 
4.4.1 Treatment Plant Operations 

 
The FPUD WWTP, known as Treatment Plant No. 1, utilizes the following treatment 

processes.  Prechlorination for odor control, bar screening, aerated grit removal, primary 
sedimentation, fine bubble aeration activated sludge, secondary sedimentation, secondary 
effluent equalization and chlorine disinfection.  In order to provide reclaimed water, the water is 
further treated by alum and polymer injection, flocculation tanks, rapid sand filters, and chlorine 
disinfection (RWQCB, 1991). Preliminary treatment by screening, grit removal and primary 
sedimentation and secondary treatment using activated sludge followed by secondary 
clarification.  The treated effluent is then discharged to the 16-inch ocean outfall pipeline where 
it flows to the Pacific Ocean.  FPUD has an agreement with the city of Oceanside to allow the 
discharge of up to 2.4 MGD of effluent through the outfall.  The reclaimed water used for 



 

 
Stetson Engineers Inc. 4-15 Recycle and Reuse Study 
February 2002 Fallbrook PUD Supplemental Study 
 

irrigation purposes is either withdrawn from the land outfall or is piped directly from the FPUD 
onsite reservoir.   
 

The design capacity of the secondary treatment facilities is 2.7 MGD.  The tertiary 
effluent produced has a turbidity of less than 2 NTU and a BOD concentration of less than 10 
mg/l (NPDES Permit). The Fallbrook PUD has a NPDES permit for discharge of secondary 
effluent to the Oceanside Ocean Outfall (OOO).  However the Fallbrook PUD treats most water 
to a tertiary level and has supplied tertiary filtered effluent to reuse customers since 1990. 
 

4.4.2 Water Quality 
 
This section discusses the water quality discharge requirements for the FPUD WWTP.  A 

summary of selected numerical objectives of the NPDES Permit, the Recycled Water permit, are 
tabulated with the Fallbrook PUD water quality sampling results from the year 2000 in Table 
4-1.  The Fallbrook PUD’s sampling results reflect the average concentration for the year 2000.  
Permit limitations shown are 30-day average and daily maximum concentration limits, where 
applicable.  All values shown have units of mg/l unless otherwise indicated. 
 
4.4.2.1 NPDES Permit 

 
The Fallbrook PUD is authorized to discharge effluent from its wastewater treatment 

plant under Regional Board Order No. 20001-12.  Treated effluent is discharged to the Pacific 
Ocean at the Oceanside Ocean Outfall via the Fallbrook Land Outfall.  The allowable discharge 
capacity of the plant is 2.7 MGD, the design capacity of the secondary treatment facility. 
(RWQCB, 2000) 

 
Section B of this order contains the discharge specifications for effluent discharged from 

Treatment Plant No. 1 to the OOO. 
 
Under this order the Fallbrook PUD is required to submit an extensive monthly 

monitoring report.  This report includes plant effluent flow rates, daily, weekly, monthly and 
semi-annual sampling analytical results. 

 
4.4.2.2 Recycled Water Permit 

 
The Regional Board issued Order No. 91-39 in May of 1991.  This order is the Waste 

Discharge Requirements for Fallbrook Sanitary District Plant Nos 1 and 2 Reclamation Projects.  
This Order was amended in 1995 to reflect the fact that the treatment plant ownership was 



 

 
Stetson Engineers Inc. 4-16 Recycle and Reuse Study 
February 2002 Fallbrook PUD Supplemental Study 
 

transferred from Fallbrook Sanitary District to the Fallbrook PUD.  The title of the order was 
then changed to “Waste Discharge Requirements for Fallbrook Public Utility District. (RWQCB, 
1995)  This order establishes the use of reclaimed water for irrigation. 

 

TABLE 4-1 

FPUD EFFLUENT WATER QUALITY AND PERMITTED LIMITATIONS 
 

    Permitted Limits 

Constituent 
FPUD 2000 
Average 

NPDES 
Permit 

Recycled 
Water Permit 

Potable Water Supply       
Total Dissolved Solids 467 - - 
Chloride 78 - - 
Sulfate 169 - - 
WWTP Influent      
Flow (MGD) 1.98 - - 
Carbonaceous BOD 208 - - 
Total Suspended Solids 313 - - 
WWTP Effluent      
Flow  (MGD) 1.87 - 3.1 
Nitrification Inhibited BOD 5.70 25 - 
Total Dissolved Solids 749 - 450 O.S.1 
Turbidity  (NTU) 1.55 75 - 
Residual Chlorine 4.40 - - 
Coliform  (MPN/100ml) 2.40 - 23 
Ammonia as N 7.90 200 - 
Carbonaceous BOD 5.70 - 25 
Total Suspended Solids 4.40 30 30 
Percent  Sodium 49.0 - 60 
Chloride 137 - 150 O.S.1 
Sulfate 208 - 150 O.S.1 
Iron 0.10 - 0.3/0.85 
Manganese 0.04 - 0.5/0.15 
MBAS 0.17 - 0.5 
Boron 0.42 - 0.5 
Fluoride 0.26 - 1 
Nitrate as N 6.94 - 10 
Total Kjeldahl Nitrogen 10.60 10 - 
Total Phosphate 2.28 - - 
       
1. O.S. indicates Over Supply concentration  

 
 



 

 
Stetson Engineers Inc. 4-17 Recycle and Reuse Study 
February 2002 Fallbrook PUD Supplemental Study 
 

Section B of this order contains the discharge specifications for discharge to the Upper 
Ysidora Hydrographic Subarea.  The specifications dictate that all effluent used for irrigation 
must conform to the CCR Title 22, Division 4, Chapter 3 (Reclamation Criteria) for irrigation of 
parks, playgrounds, schoolyards, etc.  These criteria are specified in Section 60304, which states 
that the water must be tertiary treated effluent. 

 
Under this order, the Fallbrook PUD is required to submit monthly and quarterly 

monitoring reports.  These reports include water quality sampling analytical results, reclaimed 
water flow rates, reclaimed water users, and any instances of noncompliance with the discharge 
specifications. 

 
4.4.2.3 Effluent Water Quality 

 
The Fallbrook PUD is required to sample and report water quality results pursuant to 